
 

502 EAST 9th STREET / DES MOINES, IOWA 50319-0034 
PHONE 515-281-5918    FAX 515-281-8895    www.iowadnr.gov 

 
 

Permit Rationale 
 
Date:    December 16, 2014 
 
Permit Writer:  Eric Wiklund 
 
Facility Name:  Iowa Great Lakes Sanitary District STP  
 
Location:   Section: 6, Township: 98N, Range: 36W, County: Dickinson 

  Latitude: 43 degrees 20 minutes 29 seconds 
  Longitude: 95 degrees 8 minutes 13 seconds 

 
Region/ FO:  3, Spencer 
 
Design:   Discharge to Milford Creek (A3, B(WW-2) HH designation): 
 
    Date Constructed: 2007  
    Flow:  ADW: 2.22 MGD; AWW: 5.17 MGD; MWW: 10.26 MGD 
    BOD5 12,393 lbs./day, TSS 22,009 lbs./day; TKN 1,142  lbs./day, P.E. 74,210 

 Source: Construction Permit 2007-0320-S dated April 9, 2007. 
    

Treatment Plant Description: This facility receives wastewater from the cities of Arnolds Park, Milford, 
Okoboji, Orleans, Spirit Lake, Wahpeton, and West Okoboji. Wastewater is also received from the 
unincorporated areas surrounding Big Spirit Lake, West Okoboji Lake, East Okoboji Lake, Center Lake, 
Upper Gar Lake, Minnewashta Lake, and Lower Gar Lake. The collection system includes approximately 
103 miles of gravity-flow sewers and force mains and 64 lift stations. The treatment facility is a 
conventional activated sludge plant consisting of the following units or processes: (2) mechanically 
cleaned bar screens, (2) aerated grit chambers, (1) daily equalization basin, (1) peak flow equalization 
basin, (3) primary clarifiers, (3) aeration basins with fine bubble diffused aeration, (3) secondary 
clarifiers, and (2) banks of ultraviolet disinfection. Screenings and grit are dewatered and stabilized with 
hydrated lime prior to disposal at the sanitary landfill. Waste activated sludge (WAS) is thickened by 
rotary drum thickeners. WAS and primary sludge are digested in two primary and two secondary 
anaerobic digesters, thickened by a filter belt press, and stored until disposed of by land application. 
 
Wasteload Allocation:  WLA dated October 14, 2014. 

 
Antidegradation:  The limits in this permit are for the new facility, which was constructed in order to 
bring the facility into compliance with water quality standards.  Iowa’s Antidegradation Implementation 
Procedure (AIP) became effective on September 30, 2010.  The AIP indicates that construction projects 
that received department approval of the Facility Plan prior to the effective date of the AIP would not be 
subjected to the new procedures.  The Facility Plan for the proposed modifications was approved on April 
11, 2007 and the department does not intend to retroactively apply the AIP to this previously approved 
project.  The limits are based on the approved design and the WLA performed October 14, 2014 to be 
protective of the designated uses of Milford Creek. The limits are consistent with both previous and 
current Antidegradation policies. 
 



Impaired Waterbody: The following stream segments in the discharge route, as shown in Table 3, are on 
the 2012 impaired waters list.  

 

Table 3: Impairments downstream of the outfall 
Waterbody Segment Impaired 

Use Pollutant Year 
Impaired 

TMDL 
Priority Location Description 

Milford 
Creek 

IA 06-LSR-0305_0 Aquatic 
Life Biological 2004 Low 

from confluence with unnamed tributary (S18 
T98N R36W Dickinson Co.) to outlet structure 
of Lower Gar Lake in NW 1/4 S5 T98N R36W 

Dickinson Co. 

IA 06-LSR-0300_0 Aquatic 
Life Phosphorus 2006 Complete 

mouth (S14 T98N R37W Dickinson Co.) to 
confluence with unnamed tributary in S18 

T98N R36W Dickinson Co. 

Little Sioux 
River 

IA 06-LSR-0040_1 Primary 
Contact 

Indicator 
Bacteria 2008 Low 

from confluence with Ocheyedan R. at Spencer 
(S13 T96N R37W Clay Co.) to confluence 

with Milford Cr. in NW 1/4 S14 T98N R37W 
Dickinson Co. 

IA 06-LSR-0030_4 Primary 
Contact 

Indicator 
Bacteria 2008 Low 

from confluence with Willow Cr. (S17 T94N 
R36W Clay Co.) to east corporate limit of 

Spencer at west line of S17 T96N R36W Clay 
Co. 

IA 06-LSR-0030_1 Primary 
Contact 

Indicator 
Bacteria 2004 Low 

from Highway 3 (S26 T92N R40W Cherokee 
Co.) to confluence with Waterman Cr. in S26 

T94N R39W O'Brien Co. 

IA 06-LSR-0020_1 Primary 
Contact 

Indicator 
Bacteria 2008 Low 

from confluence with Maple R. (S17 T83N 
R44W Monona Co.) to confluence with Big Cr. 

in Anthon in S4 T87N R43W Woodbury Co 

IA 06-LSR-0010_0 Primary 
Contact 

Indicator 
Bacteria 2012 Low 

mouth (Harrison Co.) to confluence with 
Maple R. near Turin in S17 T83N R44W 

Monona Co. 
 
 
A TMDL was completed for a segment of Milford Creek in 2007 for Phosphorus. This facility was 
assigned mass limits for Total Phosphorus for various flow conditions including (among others) 9.3 
lbs/day under ADW flow conditions and 21.6 lbs/day under AWW flow conditions. All WLAs in the 
TMDL are based on meeting a target concentration in the wastewater of 0.5 mg/l TP.  
 
TMDLs for the other impaired segments listed in Table 3 have not been completed and are not scheduled 
at this time.  Please note that the results presented in this report are wasteload allocations based on 
meeting the State’s current water quality standards in the receiving waterbody.  Additional and/or more 
stringent effluent limits may be applicable to this discharge based on approved TMDLs for impaired 
waterbodies, which may provide watershed based wasteload allocations.  
 
 



Limits 
 
Effective from permit issuance to permit expiration 

NH3-N As specified in WLA dated October 14, 2014. 

 
Effective from 36 months after permit issuance to permit expiration 

 
Effective from 59 months after permit issuance to permit expiration 

 
 Basis for limits: 

 
CBOD5 and TSS are standard secondary treatment requirements with CBOD5 and TSS mass limits 
based on design flows.  Ammonia, pH, dissolved oxygen, total phosphorus and E. coli are based on the 
October 14, 2014 WLA.  
 
A sample for E. coli bacteria was submitted with the application.  The result was 800 org./100mL.  The 
facility discharges into a Class (A3) water body.  The water quality standard for E. coli in a Class 
(A3) water body is a Geometric Mean of 126 org./100 ml and a Sample Maximum of 235 org./100 
ml from March 15th through November 15th. The criteria apply at “end-of-pipe”.  However, the 

Parameter Season 7-day 
ave 
mg/L 

30-day 
ave 
mg/L 

daily 
max 
mg/L 

min max 7-day 
ave 
lbs/day 

30-day 
ave 
lbs/day 

daily 
max 
lbs/day 

CBOD5 yearly 40.0 25.0 ---   1,678 1,049 --- 

TSS yearly 45.0 30.0 ---   1,888 1,258 --- 

pH  yearly --- --- --- 6.5 9.0 --- --- --- 

DO yearly --- --- --- 5.0 --- --- --- --- 

Parameter Season 7-day 
ave 

mg/L 

30-day 
ave 

mg/L 

daily 
max 

mg/L 

geometric 
mean 

org./100mL 

7-day 
ave 

lbs/day 

30-day 
ave 

lbs/day 

daily 
max 

lbs/day 

E. coli summer --- --- --- 126 --- --- --- 

Parameter Season 7-day ave 
mg/L 

30-day 
ave 

mg/L 

daily 
max 

mg/L 

7-day 
ave 

lbs/day 

30-day 
ave 

lbs/day 

daily max 
lbs/day 

Cadmium yearly --- 0.000456 0.00432 --- 0.00196 0.186 

Chromium yearly --- 0.0111 0.0160 --- 0.476 0.690 

Copper yearly --- 0.0170 0.0269 --- 0.729 1.16 

Lead yearly --- 0.00775 0.198 --- 0.333 8.51 

Silver yearly --- 0.00380 0.00380 --- 0.164 0.164 

Cyanide yearly --- 0.00524 0.0220 --- 0.225 0.949 

Total Phosphorus yearly --- --- 0.5 --- --- --- 



recent chapter 62 revision that became effective on Oct. 14, 2009 states “…that the daily sample 
maximum criteria for E. coli set forth in Part E of the ‘Supporting Document for Iowa Water Quality 
Management Plans’ shall not be used as an end-of-pipe permit limitation.” Therefore, only the 
geometric mean limit of 126 org./100 ml applies to this facility.  
 
A compliance schedule for installing disinfection for E. coli is included in the draft NPDES permit.  
According to the schedule, construction of the disinfection will be completed by [35 months after 
permit issuance]. They will be required to achieve compliance with the final E. coli limit (126 